
KW454
Parts Manual

Weather Cab
If there is a 3rd line needed

VENTRAC.COM
Revised 04/13/26 
09.20111 Rev. 01



2

Serial Number Description
Design 

Spec
Engine 
Spec Number

Model 
Spec

Notes
•	 If any component requires replacement, use only original Ventrac replacement parts.
•	 When ordering new components, be sure to order all required safety decals. All current safety decals must 

be affixed to the replacement components prior to installation of the component.

Serial Plate LocationSerial Plate Location

500 Venture Drive
Orrville Oh 44667
www.ventrac.com



TABLE OF CONTENTS

3

PARTS	  PAGE 4
Wiring Diagram Reference Key................................................................................................................................. 4
Wiring Diagram.......................................................................................................................................................... 5
Wire Harness & Fuse Panel....................................................................................................................................... 6
Cab Frame & Mount................................................................................................................................................... 8
Cab Roof Mount........................................................................................................................................................ 10
Main Switch Panel, Cover Plates, & Components................................................................................................. 12
Front & Rear Work Lights........................................................................................................................................ 14
Canvas Bellows & Column Covers.......................................................................................................................... 16
Front Windshield & Windshield Wiper................................................................................................................... 18
Upper Door Frame & Latch..................................................................................................................................... 20
Lower Door................................................................................................................................................................ 22
Rear Window............................................................................................................................................................. 24
Right Front Window / Emergency Exit................................................................................................................... 26
Lower Right Window................................................................................................................................................ 28
Four Point Seatbelt................................................................................................................................................... 30
Fuel Tank Cover, Frame Seals, Decals.................................................................................................................... 32
Mirrors....................................................................................................................................................................... 34
Cab Fan & Heater..................................................................................................................................................... 36
47.0539 Cab Fan/Heater 454 Series....................................................................................................................... 38
47.0539 Cab Fan/Heater 454 Series - Kab Diffuser.............................................................................................. 40
47.0549 Cab Fan/Heater - HV Unit Breakdown..................................................................................................... 42

OPTIONS	  PAGE 44
70.8272 Cab Hazard & Turn Light Kit..................................................................................................................... 44
70.8273 Cab Windshield Washer Kit...................................................................................................................... 46
70.2018-1 Defrost Fan Kit........................................................................................................................................ 48
70.8161 Strobe Light Kit.......................................................................................................................................... 50
70.8136 Kubota Heater Install Kit.......................................................................................................................... 52
70.8137 Kawasaki Heater Install Kit....................................................................................................................... 54
70.4146 Kubota Radiator Baffle Kit 4500/4520..................................................................................................... 56
70.4147 Kubota Radiator Baffle Kit 4500Z............................................................................................................ 58
70.4226 KW454 45RC Adapter Kit........................................................................................................................... 60
70.4226 KW454 45RC Adapter Kit........................................................................................................................... 61



4

Wiring Diagram Reference Key

ELECTRICAL

CODE COLOR CIRCUIT COLOR DESCRIPTION
BLK BLACK GROUND

WHT WHITE UNSWITCHED 12V POWER
RED RED SWITCHED 12V POWER
YEL YELLOW HEADLIGHT/WORKLIGHT POWER
ORN ORANGE DIRECTIONAL LIGHT POWER
BRN BROWN WASHER POWER

INDEX/REFERENCE PAGE
Y 32.0275 HARNESS, WIRE MAIN CAB

INDEX
WIRING CIRCUIT HARNESS PART # DESCRIPTION

WIRE COLOR NAMING CONVENTION

=  Splice or Connection (SPL)

Lorem ipsum



ELECTRICAL

5

Wiring Diagram

Y-
01
7-
OR
N-
20
-G
XL
-R
IG
HT
_S
W_
IN

Y-
01
8-
OR
N-
20
-G
XL
-L
EF
T_
SW
_I
N

Y-068-BLK-20-GXL-GND

Y-066-RED-20-GXL-12V_POWER

Y-
01
8-
OR
N-
20
-G
XL
-L
EF
T_
SW
_I
N

Y-067-RED-18-GXL-12V_POWER

SPL-002

Y-
01
7-
OR
N-
20
-G
XL
-R
IG
HT
_S
W_
IN

SPL-003

Y-063-WHT-18-GXL-CONTINOUS_PWR

Y-
04
0-
BL
K-
20
-G
XL
-G
ND

Y-
01
1-
RE
D-
20
-G
XL
-H
EA
DL
IG
HT
_S
IG

Y-
04
1-
BL
K-
20
-G
XL
-G
ND

Y-006-RED-20-GXL-KEYSWITCH

Y-
01
2-
RE
D-
20
-G
XL
-H
EA
DL
IG
HT
_S
IG

Y-
04
2-
BL
K-
20
-G
XL
-G
ND

Y-038-BLK-20-GXL-GND

Y-049-BLK-18-GXL-GND

Y-
01
3-
RE
D-
20
-G
XL
-H
EA
DL
IG
HT
_S
IG

Y-052-RED-20-GXL-12V_POWER

Y-
04
3-
BL
K-
20
-G
XL
-G
ND

Y-
03
5-
BL
K-
20
-G
XL
-G
ND

Y-
03
8-
BL
K-
20
-G
XL
-G
ND

SPL-007

Y-064-BRN-18-GXL-WASHER_PWR

Y-073-BRN-18-GXL-WASHER_PWR

Y-
01
4-
RE
D-
20
-G
XL
-H
EA
DL
IG
HT
_S
IG

Y-
04
4-
BL
K-
20
-G
XL
-G
ND

Y-
04
5-
BL
K-
20
-G
XL
-G
ND

1

2

3

4

5

6

7

8

9

10

WASHER SWITCH

Y-
04
6-
BL
K-
20
-G
XL
-G
ND

Y-071-BLK-18-GXL-GND

Y-
04
7-
BL
K-
20
-G
XL
-G
ND

Y-
04
8-
YE
L-
18
-G
XL
-S
TR
OB
E_
SI
G

Y-033-RED-18-GXL-12V_POWER

Y-059-RED-18-GXL-WASHER_SWITCH

Y-
04
9-
BL
K-
18
-G
XL
-G
ND

Y-074-BRN-18-GXL-WASHER_PWR

Y-
02
0-
RE
D-
20
-G
XL
-R
IG
HT
_I
ND
IC
AT
OR

Y-
01
9-
RE
D-
20
-G
XL
-L
EF
T_
IN
DI
CA
TO
R

Y-052-RED-20-GXL-12V_POWER

Y-002-YEL-20-GXL-REAR_WORKLIGHT

Y-001-YEL-20-GXL-FRONT_WORKLIGHT

Y-031-WHT-18-GXL-CONTINOUS_PWR

1

2

3

4

5

A

6

B

7

POWER PLUG

8

9

10

WIPER SWITCH

LOCATION AMPS CIRCUITRY PROTECTED
F01 5 FRONT WORKLIGHTS
F02 5 REAR WORKLIGHTS
F03 5 HAZARDS
F04 5 STROBE
F05 5 DIRECTIONALS
F06 5 HEADLIGHTS
F07 15 HEATER
F08 5 DOME LIGHT
F09 10

Lorem ipsum

FRONT WIPER
F10 5 AUX 1
F11 5 DEFROST FAN
F12 5 WASHER FLUID

1 2 3 4

Y-
00
5-
WH
T-
18
-G
XL
-H
AZ
AR
D_
IN
PU
T

FRNT RT LT

Y-029-RED-20-GXL-12V_POWER

Y-
00
6-
RE
D-
20
-G
XL
-K
EY
SW
IT
CH

1 2 3 4

FRNT LFT LT

Y-
02
7-
RE
D-
12
-G
XL
-1
2V
_P
OW
ER

Y-
02
1-
YE
L-
20
-G
XL
-F
RO
NT
_W
OR
KL
IG
HT

1 2 3 4

REAR RT LT

Y-046-BLK-20-GXL-GND

Y-039-BLK-20-GXL-GND

Y-045-BLK-20-GXL-GND

Y-059-RED-18-GXL-WASHER_SWITCH

Y-044-BLK-20-GXL-GND

SPL-006

Y-065-RED-18-GXL-WIPER_POWER Y-072-RED-18-GXL-WIPER_POWER

1 2 3 4

REAR LFT LT

Y-043-BLK-20-GXL-GND

Y-
03
9-
BL
K-
20
-G
XL
-G
ND

Y-042-BLK-20-GXL-GND
Y-041-BLK-20-GXL-GND
Y-040-BLK-20-GXL-GND

Y-
01
0-
OR
N-
20
-G
XL
-L
EF
T_
RE
AR
_D
IR

Y-003-WHT-18-GXL-HAZARD_SWITCH

Y-057-BLU-18-GXL-WIPER_PARK

1 2 3 4

Y-053-RED-20-GXL-INT LIGHT PWR

5 6 7 8 9 10

TURN SIGNAL SW

A

B

WASHER

Y-057-BLU-18-GXL-WIPER_PARK

Y-058-BLK-18-GXL-GND

Y-056-RED-18-GXL-12V_POWER

Y-
00
9-
OR
N-
20
-G
XL
-L
EF
T_
FR
ON
T_
DI
R

Y-016-YEL-18-GXL-HEADLIGHT_SIG

Y-
00
8-
OR
N-
20
-G
XL
-R
IG
HT
_F
RO
NT
_D
IR

Y-
00
7-
OR
N-
20
-G
XL
-R
IG
HT
_R
EA
R_
DI
R

SPL-004

Y-060-BLK-18-GXL-GND

Y-
01
0-
OR
N-
20
-G
XL
-L
EF
T_
RE
AR
_D
IR

Y-
00
9-
OR
N-
20
-G
XL
-L
EF
T_
FR
ON
T_
DI
R

Y-
00
8-
OR
N-
20
-G
XL
-R
IG
HT
_F
RO
NT
_D
IR

Y-
02
2-
YE
L-
20
-G
XL
-R
EA
R_
WO
RK
LI
GH
T

Y-
00
7-
OR
N-
20
-G
XL
-R
IG
HT
_R
EA
R_
DI
R

Y-069-RED-20-GXL-AUX_1
Y-061-YEL-18-GXL-WIPER_LOW

1

STROBE LT 2

Y-062-WHT-18-GXL-WIPER_HI

SPL-001

1

2

3

DOME LT

Y-016-YEL-18-GXL-HEADLIGHT_SIG

Y-
00
1-
YE
L-
20
-G
XL
-F
RO
NT
_W
OR
KL
IG
HT

Y-060-BLK-18-GXL-GND

Y-
00
2-
YE
L-
20
-G
XL
-R
EA
R_
WO
RK
LI
GH
T

1

2

VENTILATION

Y-
00
3-
WH
T-
18
-G
XL
-H
AZ
AR
D_
SW
IT
CH

Y-
00
4-
YE
L-
18
-G
XL
-S
TR
OB
E_
SW

Y-062-WHT-18-GXL-WIPER_HI

Y-032-RED-18-GXL-12V_POWER

Y-070-RED-18-GXL-DEFROST_FAN

Y-031-WHT-18-GXL-CONTINOUS_PWR

Y-072-RED-18-GXL-WIPER_POWER

Y-051-RED-16-GXL-FAN_POWER

Y-050-RED-16-GXL-12V_POWER

Y-056-RED-18-GXL-12V_POWER

Y-050-RED-16-GXL-12V_POWER

SPL-005

Y-051-RED-16-GXL-FAN_POWER

REV SHEET ZONE CHANGE ORDER # DESCRIPTION DATE APPROVED
01 1 A1; D1 Updated Circuit Name; Increased Fuse To 15amp 04/07/2025 SEW

1

STROBE LT 1

1

2

3

4

ROAD_KIT

1 2 3 4 5 6 7 8 9 10 11 12

BLINKER MODULE

1 2 3 4 5 6 7 8 9 10

STROBE SW
1 2

FRONT WORKLT 02

Y-068-BLK-20-GXL-GND

2 1

FRONT WORKLT 01

Y-
00
5-
WH
T-
18
-G
XL
-H
AZ
AR
D_
IN
PU
T

Y-015-RED-18-GXL-HEADLIGHT_SIG

1 2 3 4 5 6 7 8 9 10

HAZARD SW

Y-058-BLK-18-GXL-GND

1 2

REAR WORKLT 02

Y-
03
6-
BL
K-
20
-G
XL
-G
ND

Y-069-RED-20-GXL-AUX_1

1 3 5

7 9 11

13 15 17

19 21 23

2 1

REAR WORKLT 01

2 4 6

8 10 12

14 16 18

20 22 24

Y-029-RED-20-GXL-12V_POWER

Y-004-YEL-18-GXL-STROBE_SW

FUSEBLOCK

Y-030-RED-20-GXL-12V_POWER

Y-028-RED-20-GXL-12V_POWER

Y-036-BLK-20-GXL-GND

Y-066-RED-20-GXL-12V_POWER

Y-061-YEL-18-GXL-WIPER_LOW

1 2 3 4 5 6 7 8 9 10

REAR WORKLIGHT SW

Y-035-BLK-20-GXL-GND

1

2

DEFROST_FAN

Y-
04
8-
YE
L-
18
-G
XL
-S
TR
OB
E_
SI
G

1 2 3 4 5 6 7 8 9 10

FRONT WORKLIGHT SW

Y-054-BLK-20-GXL-GND

Y-012-RED-20-GXL-HEADLIGHT_SIG

Y-055-BLK-16-GXL-GND

Y-013-RED-20-GXL-HEADLIGHT_SIG

Y-033-RED-18-GXL-12V_POWER

Y-014-RED-20-GXL-HEADLIGHT_SIG

Y-059-RED-18-GXL-WASHER_SWITCH

Y-034-BLK-12-GXL-GND

Y-011-RED-20-GXL-HEADLIGHT_SIG

Y-070-RED-18-GXL-DEFROST_FAN

Y-053-RED-20-GXL-INT LIGHT PWR

Y-
03
4-
BL
K-
12
-G
XL
-G
ND

Y-
02
0-
RE
D-
20
-G
XL
-R
IG
HT
_I
ND
IC
AT
OR

Y-054-BLK-20-GXL-GND
Y-055-BLK-16-GXL-GND

Y-037-BLK-20-GXL-GND

Y-028-RED-20-GXL-12V_POWER

Y-063-WHT-18-GXL-CONTINOUS_PWR

Y-
01
9-
RE
D-
20
-G
XL
-L
EF
T_
IN
DI
CA
TO
R

Y-067-RED-18-GXL-12V_POWER

Y-032-RED-18-GXL-12V_POWER

Y-
03
7-
BL
K-
20
-G

XL
-G
ND

Y-065-RED-18-GXL-WIPER_POWER

Y-030-RED-20-GXL-12V_POWER

A

B

FUSE_HOLDER

X

P

S

H

L

FRONT WIPER

Y-
02
5-
YE
L-
20
-G
XL
-F
RO
NT
_W
OR
KL
IG
HT

Y-
02
6-
YE
L-
20
-G
XL
-F
RO
NT
_W
OR
KL
IG
HT

Y-
02
3-
YE
L-
20
-G
XL
-R
EA
R_
WO
RK
LI
GH
T

Y-
02
4-
YE
L-
20
-G
XL
-R
EA
R_
WO
RK
LI
GH
T

Y-071-BLK-18-GXL-GND
1

2

AUX_1

5A FUSE

D

F

E

A

H

G

B

C

1

1

2

2

3

3

4

4 5

5 6

6

LENGTH TOLERANCES:
-UNLESS SPECIFIED
    OTHERWISE-

6.0 +0.50 -0.25
6.0 to 36.0 +1.00 -0.50
36.0  to 72.0 +2.00 -1.00
>72.0 +3.0% -1.5%

MODIFIED BY:

MODIFIED DATE:
2026-02-24

Raghul Vishnu 

7

7

TITLE:

NOTE: THIS DRAWING CONTAINS PROPRIETARY INFORMATION WHICH MAY NOT BE DISCLOSED TO OTHERS, 
NOR USED FOR MANUFACTURING WITHOUT WRITTEN PERMISSION FROM VENTURE PRODUCTS INC.

Schematic , Cab Wiring KW454

8

8

SIZE:

REVISION:

DRAWING:

B
SHEET:

02

09.9023

1 of 1

H

D

C

B

G

E

F

A

EBERSPACHER
VENTILATOR

REVISION TRACKING

LOADING VIEW

8-- - - -GNDGXLY 0 BLK6 20

01 1 A1; D1 Updated Circuit Name; Increased Fuse To 15amp 04/07/2025 SEW
02 1 A2 CHG: FUSE F09 WAS 5A 02/20/2026 CBRV



PARTS

6

ILLUSTRATED DRAWING
Wire Harness & Fuse Panel

1

11

5

4

2

3

3

1

10

9

8

6

7



PARTS

7

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.M0002. . . . . . . . . . . . . . . . . . .                   Bolt, M6 X 1.00 X 16MM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       2 
2 . . . . . . . . . .           KN-1281. . . . . . . . . . . . . . . . . . . .                    Cover, Wire Harness Access. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
3 . . . . . . . . . .           05.0136. . . . . . . . . . . . . . . . . . . . .                     Grommet, 7/16ID, 3/4OD, 1/4Thk. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               2 
4 . . . . . . . . . .           60.1175. . . . . . . . . . . . . . . . . . . . .                     Cover, Opt. Light Kit Access. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
5 . . . . . . . . . .           32.0243. . . . . . . . . . . . . . . . . . . . .                     Harness, Wire KW452/Canopy Fan. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              1 
6 . . . . . . . . . .           30.0445. . . . . . . . . . . . . . . . . . . . .                     Breaker, Circuit 30 Amp Mini. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1

7 . . . . . . . . . .           30.0333. . . . . . . . . . . . . . . . . . . . .                     Fuse, 10 Amp Mini Red. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
8 . . . . . . . . . .           30.0644. . . . . . . . . . . . . . . . . . . . .                     Cover, Fuse Panel 24 Pos Mini. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
9 . . . . . . . . . .           30.0332. . . . . . . . . . . . . . . . . . . . .                     Fuse, 5 Amp Mini Tan. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         4 
10. . . . . . . . .          30.0334. . . . . . . . . . . . . . . . . . . . .                     Fuse, 15 Amp Mini Blue. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 
11. . . . . . . . .          32.0275. . . . . . . . . . . . . . . . . . . . .                     Harness, Wire Main Cab. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 

Wire Harness & Fuse Panel



PARTS

8

ILLUSTRATED DRAWING
Cab Frame & Mount

11

9
9

8

8

6
6

6
6

6
6

1

1

11
2

2

2

2
2

2
2

2

2

2

2

2

7

7

7

77

7

7

7

3

3

3

4

44

4

4

13

14

15

16

17

18

19

5

5

5

520

4

6
6

7
7

8

8

3

3

3

12

7
7

2

2

2

2
10 10

10

10

9
9

2

2

2

2



PARTS

9

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
2 . . . . . . . . . .           99.SF05. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        20 
3 . . . . . . . . . .           99.SF06. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          6 
4 . . . . . . . . . .           99.SF0608-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 3/8-16 x 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          6 
5 . . . . . . . . . .           11.0053. . . . . . . . . . . . . . . . . . . . .                     U-Bolt, 3/8-16 2-1/16” ID SQ Bend . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              4 
6 . . . . . . . . . .           99.E0082. . . . . . . . . . . . . . . . . . . .                    Nut, Locking Flange 3/8-16 UNC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                8

7 . . . . . . . . . .           99.SF0506-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 5/16-18 USS x 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   12 
8 . . . . . . . . . .           97.0512. . . . . . . . . . . . . . . . . . . . .                     Bolt, Carriage 5/16-18 x 1 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  4 
9 . . . . . . . . . .           97.0406. . . . . . . . . . . . . . . . . . . . .                     Bolt, Carriage 1/4-20 UNC x 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                4 
10. . . . . . . . .          97.0506. . . . . . . . . . . . . . . . . . . . .                     Bolt, Carriage 5/16-18 x 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    4 
11. . . . . . . . .          05.0060. . . . . . . . . . . . . . . . . . . . .                     Grommet, 1-1/8 ID, 1-3/4 OD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
12. . . . . . . . .          KW-6000. . . . . . . . . . . . . . . . . . . .                    Frame, Main Cab. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                             1

13. . . . . . . . .          KW-6011. . . . . . . . . . . . . . . . . . . .                    Support, Cab Front LH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
14. . . . . . . . .          KW-6013. . . . . . . . . . . . . . . . . . . .                    Support, Cab Front RH. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
15. . . . . . . . .          KW-6015. . . . . . . . . . . . . . . . . . . .                    Mount, Cab Front Left. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
16. . . . . . . . .          KW-6016. . . . . . . . . . . . . . . . . . . .                    Mount, Cab Front Right . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 
17. . . . . . . . .          KW-6017. . . . . . . . . . . . . . . . . . . .                    Mount, Upper Left Rollbar. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
18. . . . . . . . .          KW-6018. . . . . . . . . . . . . . . . . . . .                    Mount, Lower Left Rollbar. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1

19. . . . . . . . .          KW-6019. . . . . . . . . . . . . . . . . . . .                    Mount, Upper Right Rollbar. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
20. . . . . . . . .          KW-6020. . . . . . . . . . . . . . . . . . . .                    Mount, Lower Right Rollbar. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
 

Cab Frame & Mount



PARTS

10

ILLUSTRATED DRAWING
Cab Roof Mount

7

11
11

8

8

5

2

9

1

7

4 3
2

10

1210 11

13

16

17

18
16

17

18

16

17

18

16
17

18

20

15

13
14 14

15 20
15

15

20

19

19

19

19

20

12

11

6



PARTS

11

Cab Roof Mount

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           KW-1111. . . . . . . . . . . . . . . . . . . .                    Bracket, Roof Support . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
2 . . . . . . . . . .           KW-1112. . . . . . . . . . . . . . . . . . . .                    Bracket, Roof Mnt Front. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       2 
3 . . . . . . . . . .           KW-1113. . . . . . . . . . . . . . . . . . . .                    Bracket, Roof Mnt Rear Left. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
4 . . . . . . . . . .           KW-1114. . . . . . . . . . . . . . . . . . . .                    Bracket, Roof Mnt Rear Rt. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
5 . . . . . . . . . .           44.0436. . . . . . . . . . . . . . . . . . . . .                     Headliner, Cab. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                               1 
6 . . . . . . . . . .           06.0080 (186.00). . . . . . . . . . . . .             Trim, Seal 7/16” Bulb Seal Top 3/16T x 186” L. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                     1

7 . . . . . . . . . .           06.0081-14IN. . . . . . . . . . . . . . . .                Weatherstrip, 3/4 x 3/4 Foam x 14” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                             2 
8 . . . . . . . . . .           06.0081-9IN. . . . . . . . . . . . . . . . .                 Weatherstrip, 3/4 X 3/4 Foam x 9” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              2 
9 . . . . . . . . . .           44.0363. . . . . . . . . . . . . . . . . . . . .                     Roof, Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                   1 
10. . . . . . . . .          06.0081-34.25IN. . . . . . . . . . . . .             Weatherstrip, 3/4 X 3/4 Foam x 34-1/4”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          2 
11. . . . . . . . .          06.0081-2IN. . . . . . . . . . . . . . . . .                 Weatherstrip, 3/4 X 3/4 Foam x 2” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              4 
12. . . . . . . . .          06.0081-37.25IN. . . . . . . . . . . . .             Weatherstrip, 3/4 X 3/4 Foam x 37-1/2”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          2

13. . . . . . . . .          00.0815. . . . . . . . . . . . . . . . . . . . .                     Decal, Lift Point. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              2 
14. . . . . . . . .          06.0045-4IN. . . . . . . . . . . . . . . . .                 Weatherstrip, 1/8 x 3/4 x 4”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
15. . . . . . . . .          99.E0146. . . . . . . . . . . . . . . . . . . .                    Nut, Cage 1/4-20 (.093 - .126”). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  4 
16. . . . . . . . .          05.0168. . . . . . . . . . . . . . . . . . . . .                     Washer, 1/4 ID x 7/8 OD x 1/4T. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 4 
17. . . . . . . . .          94.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
18. . . . . . . . .          90.0420-2. . . . . . . . . . . . . . . . . . .                   Bolt, 1/4-20 x 2” Tap ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        4

19. . . . . . . . .          99.SF0608-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 3/8-16 x 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
20. . . . . . . . .          99.E0136. . . . . . . . . . . . . . . . . . . .                    Nut, Nylon Locking Flange 3/8-16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               4 



PARTS

12

ILLUSTRATED DRAWING
Main Switch Panel, Cover Plates, & Components

10

8

8

8

9

2 2

2

2

22 3

3

3
3

3

3

3

3

4

6

6

6

2 2

6

11
1

1
11

5

12

13

12
13

7

7

14

15



PARTS

13

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.E0146. . . . . . . . . . . . . . . . . . . .                    Nut, Cage 1/4-20 UNC (.093 - .126”). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                             2 
2 . . . . . . . . . .           99.E0035. . . . . . . . . . . . . . . . . . . .                    Nut, SRF #10-32 UNF. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8 
3 . . . . . . . . . .           99.K0071 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #10-32 UNF x 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              8 
4 . . . . . . . . . .           KW-1115. . . . . . . . . . . . . . . . . . . .                    Plate, Main Switch Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
5 . . . . . . . . . .           KW-1121. . . . . . . . . . . . . . . . . . . .                    Support, Switch Plate. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
6 . . . . . . . . . .           KW-1118. . . . . . . . . . . . . . . . . . . .                    Plate, Light Cover . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            4

7 . . . . . . . . . .           99.SF0412-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 1/4-20 UNC x 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
8 . . . . . . . . . .           05.0131. . . . . . . . . . . . . . . . . . . . .                     Plug, Switch Otto K5. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          3 
9 . . . . . . . . . .           44.0441. . . . . . . . . . . . . . . . . . . . .                     Upholstery, Headliner. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
10. . . . . . . . .          00.0819. . . . . . . . . . . . . . . . . . . . .                     Decal, Switch Panel KW454. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
11. . . . . . . . .          99.K0133 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #8-32 UNC x 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               2 
12. . . . . . . . .          99.B0040 . . . . . . . . . . . . . . . . . . .                   Washer, Flat #8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              2

13. . . . . . . . .          99.E0104. . . . . . . . . . . . . . . . . . . .                    Nut, Jam #8-32 UNC Nylon Lock. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                2 
14. . . . . . . . .          31.0053. . . . . . . . . . . . . . . . . . . . .                     Switch, Rocker On/Off . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
15. . . . . . . . .          00.0834. . . . . . . . . . . . . . . . . . . . .                     Decal, Fuse KW454 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           1 

Main Switch Panel, Cover Plates, & Components



PARTS

14

ILLUSTRATED DRAWING
Front & Rear Work Lights

1

4

4

3

3

1

2

3

33.0087

20

21

3



PARTS

15

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           30.0332. . . . . . . . . . . . . . . . . . . . .                     Fuse, 5 Amp Mini Tan. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         2 
2 . . . . . . . . . .           32.0275. . . . . . . . . . . . . . . . . . . . .                     Harness, Wire Main Cab. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 
3 . . . . . . . . . .           33.0087. . . . . . . . . . . . . . . . . . . . .                     Light, LED Flood with Bracket. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  4 
4 . . . . . . . . . .           31.0053. . . . . . . . . . . . . . . . . . . . .                     Switch, Rocker On/Off . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        2 
20. . . . . . . . .          96.05. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Lock 5/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1 
21. . . . . . . . .          99.M0068. . . . . . . . . . . . . . . . . . .                   Nut, M8 x 1.25 Nylon Lock. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 

Front & Rear Work Lights



PARTS

16

ILLUSTRATED DRAWING
Canvas Bellows & Column Covers

24 23

19

25

4

5

6

22

2

1

1

13

12

20

3 3

3

15

2
1

19

20

33

2

2

1

3

3

8

16
17

9

21

3

6

14

23

10

11

24 14
24

22 15

7

10

1818

22
24 23

24
23

26

23

23

24

14

24
23



PARTS

17

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.0406. . . . . . . . . . . . . . . . . . . . .                     Bolt, 1/4-20 x 3/4 UNC, BSCS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   4 
2 . . . . . . . . . .           95.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          6 
3 . . . . . . . . . .           47.0425. . . . . . . . . . . . . . . . . . . . .                     Bungee, Bellows Support. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      8 
4 . . . . . . . . . .           44.0447. . . . . . . . . . . . . . . . . . . . .                     Canvas, Pleated Left. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
5 . . . . . . . . . .           44.0448. . . . . . . . . . . . . . . . . . . . .                     Canvas, Pleated Right. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
6 . . . . . . . . . .           44.0451. . . . . . . . . . . . . . . . . . . . .                     Canvas, Foot Platform . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        2

7 . . . . . . . . . .           44.0452. . . . . . . . . . . . . . . . . . . . .                     Canvas, Pump Cover Skirt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
8 . . . . . . . . . .           44.0449. . . . . . . . . . . . . . . . . . . . .                     Canvas, Column Right . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
9 . . . . . . . . . .           00.0318. . . . . . . . . . . . . . . . . . . . .                     Decal, Neutral Assist. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
10. . . . . . . . .          00.0639. . . . . . . . . . . . . . . . . . . . .                     Decal, Pinching Hazard Foot. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   2 
11. . . . . . . . .          KW-1128. . . . . . . . . . . . . . . . . . . .                    Cover, Pump W/Flanges. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 
12. . . . . . . . .          KW-1129. . . . . . . . . . . . . . . . . . . .                    Mount, Canvas Column Right. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1

13. . . . . . . . .          KW-1130. . . . . . . . . . . . . . . . . . . .                    Mount, Canvas Column Left . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
14. . . . . . . . .          06.0071-5IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1/2” Black x 5”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    3 
15. . . . . . . . .          06.0065-2.5IN . . . . . . . . . . . . . . .               Velcro, Loop 1” Black x 2-1/2” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
16. . . . . . . . .          06.0071-2IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1/2” Black x 2”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
17. . . . . . . . .          06.0065-1IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1” Black x 1”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
18. . . . . . . . .          06.0065-1.25IN. . . . . . . . . . . . . .              Velcro, Loop 1” Black x 1-1/4” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2

19. . . . . . . . .          06.0065-9.75IN. . . . . . . . . . . . . .              Velcro, Loop 1” Black x 9-3/4” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
20. . . . . . . . .          06.0071-2IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1/2” Black x 2”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
21. . . . . . . . .          06.0071-2.5IN . . . . . . . . . . . . . . .               Velcro, Loop 1/2” Black x 2-1/2”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
22. . . . . . . . .          06.0065-5.5IN . . . . . . . . . . . . . . .               Velcro, Loop, 1” Black x 5-1/2”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
23. . . . . . . . .          04.0029. . . . . . . . . . . . . . . . . . . . .                     Rivet, Pop 1/8” X 1/4” SS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       7 
24. . . . . . . . .          04.0020. . . . . . . . . . . . . . . . . . . . .                     Snap, Stud 3/8 X 9/16 Ss. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       7

25. . . . . . . . .          44.0328. . . . . . . . . . . . . . . . . . . . .                     Canvas, Column Left. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
26. . . . . . . . .          00.0642. . . . . . . . . . . . . . . . . . . . .                     Decal, Slope Warning. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 

Canvas Bellows & Column Covers



PARTS

18

ILLUSTRATED DRAWING
Front Windshield & Windshield Wiper

12

31

32

10

15

6 6

9

3
3

3

3

3
3

3

5

2
2

2

2

2
2

2

22

8

16

1

1

1
1

1

1
1 1

28

8
9

7

33

4
18

4

4
18

4

4

4
18

30

30

11

1
2324

6
6

20

35

15

4

4 18

1
23

24
20

1

22
35

28

15

1516
16

16 34
1413

17

15 21 1
15

21
1

1
1
21

21

15

15
27

26

19
16

16

17

34

25

13

14

29

36



PARTS

19

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         15 
2 . . . . . . . . . .           99.0406. . . . . . . . . . . . . . . . . . . . .                     Bolt, 1/4-20 x 3/4 UNC, BSCS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   7 
3 . . . . . . . . . .           95.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          7 
4 . . . . . . . . . .           99.SF06. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          8 
5 . . . . . . . . . .           95.05. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 5/16 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
6 . . . . . . . . . .           94.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4

7 . . . . . . . . . .           47.0402. . . . . . . . . . . . . . . . . . . . .                     Fitting, Bulkhead 90 Deg. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
8 . . . . . . . . . .           99.K0142 . . . . . . . . . . . . . . . . . . .                   Bolt, SHCS 1/4-28 x 1/2 SS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     2 
9 . . . . . . . . . .           95.04-3. . . . . . . . . . . . . . . . . . . . .                     Washer, Flat 1/4 SAE SS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       2 
10. . . . . . . . .          47.0403. . . . . . . . . . . . . . . . . . . . .                     Wiper Arm, Radial 16” Wet. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
11. . . . . . . . .          47.0287. . . . . . . . . . . . . . . . . . . . .                     Wiper Blade, Windshield 21”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
12. . . . . . . . .          05.0131. . . . . . . . . . . . . . . . . . . . .                     Plug, Switch Otto K5. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1

13. . . . . . . . .          85.B0068 . . . . . . . . . . . . . . . . . . .                   Bushing, 3/8 X 1/2 OD X 1/2 LG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 2 
14. . . . . . . . .          44.0274. . . . . . . . . . . . . . . . . . . . .                     Gasket, Glass Hinge Mount. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
15. . . . . . . . .          85.B0098 . . . . . . . . . . . . . . . . . . .                   Bushing, Step 1/4 x 7/8 x 5/16H. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                8 
16. . . . . . . . .          99.K0143 . . . . . . . . . . . . . . . . . . .                   Bolt, Step 1/4-20 x 1 Blk. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       6 
17. . . . . . . . .          05.0070. . . . . . . . . . . . . . . . . . . . .                     Plug, for 1/2 Panel Hole. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       2 
18. . . . . . . . .          99.F0043. . . . . . . . . . . . . . . . . . . .                    Pin, Hinge 3/8-16 X 1-7/8 Ss. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    4

19. . . . . . . . .          KW-1124. . . . . . . . . . . . . . . . . . . .                    Bracket, Hinge Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 
20. . . . . . . . .          40.0418. . . . . . . . . . . . . . . . . . . . .                     Arm, Window Latch. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           2 
21. . . . . . . . .          99.B0100 . . . . . . . . . . . . . . . . . . .                   Washer, Fender 1/4 X 7/8 OD ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                4 
22. . . . . . . . .          99.0408. . . . . . . . . . . . . . . . . . . . .                     Bolt, 1/4-20 x 1 UNC, BSCS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     2 
23. . . . . . . . .          99.B0116 . . . . . . . . . . . . . . . . . . .                   Washer, Fender 1/4 X 1-1/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
24. . . . . . . . .          05.0164. . . . . . . . . . . . . . . . . . . . .                     Washer, Rubber EPDM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        2

25. . . . . . . . .          97.0405. . . . . . . . . . . . . . . . . . . . .                     Bolt, Carriage 1/4-20 UNC x 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 
26. . . . . . . . .          44.0440. . . . . . . . . . . . . . . . . . . . .                     Window, Front Windshield 3/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 
27. . . . . . . . .          06.0072-122IN. . . . . . . . . . . . . . .               Trim, Seal Double Bulb 3/16”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
28. . . . . . . . .          KW-1064. . . . . . . . . . . . . . . . . . . .                    Bracket, Window Latch. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        2 
29. . . . . . . . .          44.0450. . . . . . . . . . . . . . . . . . . . .                     Canvas, Windshield Bottom. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
30. . . . . . . . .          79.0096. . . . . . . . . . . . . . . . . . . . .                     Brush, Canvas Support. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        2

31. . . . . . . . .          31.0055. . . . . . . . . . . . . . . . . . . . .                     Switch, Rocker On/Off/On. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
32. . . . . . . . .          37.0056. . . . . . . . . . . . . . . . . . . . .                     Motor, Windshield Wiper. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
33. . . . . . . . .          47.0301. . . . . . . . . . . . . . . . . . . . .                     Kit, Wiper Motor Hardware. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
34. . . . . . . . .          KW-6031. . . . . . . . . . . . . . . . . . . .                    Hinge, Overhead Glass Mount w/ Hole. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          2 
35. . . . . . . . .          05.0165. . . . . . . . . . . . . . . . . . . . .                     Grommet, Flange .28x0.74x0.43T. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               2 
36. . . . . . . . .          99.E0101. . . . . . . . . . . . . . . . . . . .                    Nut, Locking Flange 1/4-20 UNC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 

Front Windshield & Windshield Wiper



PARTS

20

ILLUSTRATED DRAWING
Upper Door Frame & Latch

33

1

2
4

3

3

34

2
35

5
6

5 4

4

6

2
2

2 2 4

4
2

2

2

2

8

8

2

4

2

7

8
8

8

10

10

2223

26

26

2427

27

25

6

6 11 12

4
4

3

13
14

30

15

16

17

18 18

19

20
29

28

29

32

17
31

3

29

29

20

17 19

31 29

28
29

320

8

21

20

36

9

37



PARTS

21

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           44.0273. . . . . . . . . . . . . . . . . . . . .                     Gasket, Door Handle Inner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
2 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         13 
3 . . . . . . . . . .           99.K0143 . . . . . . . . . . . . . . . . . . .                   Bolt, Step ¼-20 x 1 Blk . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        5 
4 . . . . . . . . . .           85.B0098 . . . . . . . . . . . . . . . . . . .                   Bushing, Step 1/4 x 7/8 x 5/16H. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                8 
5 . . . . . . . . . .           47.0225. . . . . . . . . . . . . . . . . . . . .                     Stud, Ball 10mm 5/16-18 Thread . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               2 
6 . . . . . . . . . .           99.SF05. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         4

7 . . . . . . . . . .           KW-1036. . . . . . . . . . . . . . . . . . . .                    Bracket, Door Frame Top. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
8 . . . . . . . . . .           99.SF0405-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 1/4-20 X 5/8. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         6 
9 . . . . . . . . . .           47.0282. . . . . . . . . . . . . . . . . . . . .                     Latch, Door Asm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                             1 
10. . . . . . . . .          99.K0116 . . . . . . . . . . . . . . . . . . .                   Machine Screw, 5/16-18 X 1-1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                2 
11. . . . . . . . .          99.M0022. . . . . . . . . . . . . . . . . . .                   Bolt, M6 X 1.0 X 25 ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
12. . . . . . . . .          95.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1

13. . . . . . . . .          99.K0061 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #10-32 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
14. . . . . . . . .          99.E0035. . . . . . . . . . . . . . . . . . . .                    Nut, SF #10-32. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                               1 
15. . . . . . . . .          44.0439. . . . . . . . . . . . . . . . . . . . .                     Window, Door Upper 3/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
16. . . . . . . . .          06.0072-148IN. . . . . . . . . . . . . . .               Trim, Seal Double Bulb 3/16” x 148”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                             1 
17. . . . . . . . .          44.0274. . . . . . . . . . . . . . . . . . . . .                     Gasket, Glass Hinge Mount. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    3 
18. . . . . . . . .          99.K0115 . . . . . . . . . . . . . . . . . . .                   Bolt, Step ¼-20x1-1/4 Black. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2

19. . . . . . . . .          05.0070. . . . . . . . . . . . . . . . . . . . .                     Plug, 1/2” Hole, Nylon. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         2 
20. . . . . . . . .          85.B0068 . . . . . . . . . . . . . . . . . . .                   Bushing, 3/8 X 1/2 OD X 1/2 LG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 4 
21. . . . . . . . .          KW-1088. . . . . . . . . . . . . . . . . . . .                    Bracket, Door Glass Mount. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
22. . . . . . . . .          47.0283. . . . . . . . . . . . . . . . . . . . .                     Striker, Door Latch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           1 
23. . . . . . . . .          47.0284. . . . . . . . . . . . . . . . . . . . .                     Guard, Striker. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                1 
24. . . . . . . . .          64.1488. . . . . . . . . . . . . . . . . . . . .                     Mount, Striker Pin. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1

25. . . . . . . . .          99.M0023. . . . . . . . . . . . . . . . . . .                   Nut, M12 X 1.0 ZP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1 
26. . . . . . . . .          97.0506. . . . . . . . . . . . . . . . . . . . .                     Bolt, Carriage 5/16 x 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2 
27. . . . . . . . .          99.E0102. . . . . . . . . . . . . . . . . . . .                    Nut, Locking Flange 5/16-18. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   2 
28. . . . . . . . .          99.F0043. . . . . . . . . . . . . . . . . . . .                    Pin, Hinge 3/8-16 X 1-7/8 Ss. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
29. . . . . . . . .          99.SF06. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          6 
30. . . . . . . . .          47.0281. . . . . . . . . . . . . . . . . . . . .                     Handle, Push Button Asm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1

31. . . . . . . . .          64.1480. . . . . . . . . . . . . . . . . . . . .                     Hinge, Glass Mount. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           2 
32. . . . . . . . .          KW-6008. . . . . . . . . . . . . . . . . . . .                    Hinge, Door Mount Lower. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
33. . . . . . . . .          KW-6021. . . . . . . . . . . . . . . . . . . .                    Frame, Door Front. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1 
34. . . . . . . . .          KW-6023. . . . . . . . . . . . . . . . . . . .                    Frame, Door Rear . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1 
35. . . . . . . . .          47.0540. . . . . . . . . . . . . . . . . . . . .                     Shock, Gas Spring 8mm Dia. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 
36. . . . . . . . .          90.0620. . . . . . . . . . . . . . . . . . . . .                     Bolt, Hex 3/8-16 UNC x 2-1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1

37. . . . . . . . .          KW-1132-1. . . . . . . . . . . . . . . . . .                  Foam, Door Corner. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           1 

Upper Door Frame & Latch



PARTS

22

ILLUSTRATED DRAWING
Lower Door

1

2
3

1
2

3

4

4 4

5

6

1
2

3

5

5

5

7

5
4 1

2

3

8

5

5

5

9

10

11

3

3

11

3

11

3
11



PARTS

23

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           05.0166. . . . . . . . . . . . . . . . . . . . .                     Spacer, 1/4 x 1/2 x 3/8L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       4 
2 . . . . . . . . . .           94.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
3 . . . . . . . . . .           85.B0098 . . . . . . . . . . . . . . . . . . .                   Bushing, Step 1/4 x 7/8 x 5/16H. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                8 
4 . . . . . . . . . .           99.SF0404-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 1/4-20 X 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         4 
5 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          8 
6 . . . . . . . . . .           06.0064-23.5IN. . . . . . . . . . . . . .              Weatherstrip, 1 x 1 D Shape x 23”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               1

7 . . . . . . . . . .           KW-1125. . . . . . . . . . . . . . . . . . . .                    Bracket, Window Door Lower. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
8 . . . . . . . . . .           KW-1084. . . . . . . . . . . . . . . . . . . .                    Support, Door Window Lower. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
9 . . . . . . . . . .           06.0072-84IN. . . . . . . . . . . . . . . .                Trim, Seal Double Bulb 3/16” x 84”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              1 
10. . . . . . . . .          44.0437. . . . . . . . . . . . . . . . . . . . .                     Window, Lower 3/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
11. . . . . . . . .          99.K0119 . . . . . . . . . . . . . . . . . . .                   Bolt, Step 1/4-20 x 1-1/2 Blk. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    4 

Lower Door



PARTS

24

ILLUSTRATED DRAWING
Rear Window

14

14
14

13

13
13

13

7

21

20 18

9
8

10

17

5

5

5

5

5

4

6

6

6

6

1

1
1

1

1

1
1

1

1

1

15

12
11

2
12

2
2

2

19

16

11

21

3

14
1

3

7

4
5

5
4

7

6

5

6

5

6

5

5
4

7
5

4

7

5
4

75
4

7

1

1

14

13

14
13

14 13

14
13

14
13

14
13

14
13

14
13

14
13

19



PARTS

25

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         13 
2 . . . . . . . . . .           99.0406. . . . . . . . . . . . . . . . . . . . .                     Bolt, 1/4-20 x 3/4 UNC, BSCS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   4 
3 . . . . . . . . . .           99.0404. . . . . . . . . . . . . . . . . . . . .                     Bolt, 1/4-20 x 1/2 UNC, BSCS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   2 
4 . . . . . . . . . .           94.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          7 
5 . . . . . . . . . .           85.B0098 . . . . . . . . . . . . . . . . . . .                   Bushing, Step 1/4 x 7/8 x 5/16H. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               14 
6 . . . . . . . . . .           99.K0119 . . . . . . . . . . . . . . . . . . .                   Bolt, Step 1/4-20 x 1-1/2 Blk. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    7

7 . . . . . . . . . .           05.0166. . . . . . . . . . . . . . . . . . . . .                     Spacer, 1/4 x 1/2 x 3/8L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       7 
8 . . . . . . . . . .           44.0307. . . . . . . . . . . . . . . . . . . . .                     Window, Rear 3/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           1 
9 . . . . . . . . . .           06.0072-140IN. . . . . . . . . . . . . . .               Trim, Seal Double Bulb 3/16” x 140”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                             1 
10. . . . . . . . .          44.0446. . . . . . . . . . . . . . . . . . . . .                     Window, Lower Rear Canvas. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
11. . . . . . . . .          06.0065-2.5IN . . . . . . . . . . . . . . .               Velcro, Loop 1” Black x 2-1/2” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
12. . . . . . . . .          06.0065-1.25IN. . . . . . . . . . . . . .              Velcro, Loop 1” Black x 1-1/4” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2

13. . . . . . . . .          04.0029. . . . . . . . . . . . . . . . . . . . .                     Rivet, Pop 1/8” X 1/4” SS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      13 
14. . . . . . . . .          04.0020. . . . . . . . . . . . . . . . . . . . .                     Snap, Stud 3/8 X 9/16 Ss. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      13 
15. . . . . . . . .          64.2031. . . . . . . . . . . . . . . . . . . . .                     Bracket, Window Rear Top. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
16. . . . . . . . .          64.1736. . . . . . . . . . . . . . . . . . . . .                     Bracket, Window Rear Right . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
17. . . . . . . . .          64.1734. . . . . . . . . . . . . . . . . . . . .                     Mount, Window Rear Lower . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
18. . . . . . . . .          06.0065-8IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1” Black x 8”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1

19. . . . . . . . .          06.0065-7.75IN. . . . . . . . . . . . . .              Velcro, Loop 1” Black x 7-3/4” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  3 
20. . . . . . . . .          06.0065-7.75IN. . . . . . . . . . . . . .              Velcro, Loop 1” Black x 7-3/4” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
21. . . . . . . . .          06.0065-4IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1” Black x 4”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      2 

Rear Window



PARTS

26

ILLUSTRATED DRAWING
Right Front Window / Emergency Exit

11

8

5
4

6

6

6

6

6

15

15

9

7

7

1

1

1

1

2

2 2

12 2
16

17
18

6

14

21

1

1

1 156

1
15 6

9

20

7

6
7

6
7

10

5 8
20

13

77

19 4 2 9 2

3
3

22



PARTS

27

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          8 
2 . . . . . . . . . .           99.SF06. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          6 
3 . . . . . . . . . .           94.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
4 . . . . . . . . . .           85.B0068 . . . . . . . . . . . . . . . . . . .                   Bushing, 3/8 X 1/2 OD X 1/2 LG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 2 
5 . . . . . . . . . .           44.0274. . . . . . . . . . . . . . . . . . . . .                     Gasket, Glass Hinge Mount. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
6 . . . . . . . . . .           85.B0098 . . . . . . . . . . . . . . . . . . .                   Bushing, Step 1/4 x 7/8 x 5/16H. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               10

7 . . . . . . . . . .           99.K0143 . . . . . . . . . . . . . . . . . . .                   Bolt, Step 1/4-20 x 1  Blk. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       7 
8 . . . . . . . . . .           05.0070. . . . . . . . . . . . . . . . . . . . .                     Plug, for 1/2 Panel Hole. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       2 
9 . . . . . . . . . .           99.F0043. . . . . . . . . . . . . . . . . . . .                    Pin, Hinge 3/8-16 X 1-7/8 Ss. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    3 
10. . . . . . . . .          44.0438. . . . . . . . . . . . . . . . . . . . .                     Window, Right Front Esc 3/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
11. . . . . . . . .          06.0072-150IN. . . . . . . . . . . . . . .               Trim, Seal Double Bulb 3/16” x 150”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                             1 
12. . . . . . . . .          KW-1106. . . . . . . . . . . . . . . . . . . .                    Mount, Window Latch. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1

13. . . . . . . . .          KW-1124. . . . . . . . . . . . . . . . . . . .                    Bracket, Hinge Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 
14. . . . . . . . .          40.0418. . . . . . . . . . . . . . . . . . . . .                     Arm, Window Latch. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           1 
15. . . . . . . . .          99.B0100 . . . . . . . . . . . . . . . . . . .                   Washer, Fender 1/4 X 7/8 OD ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                4 
16. . . . . . . . .          99.0408. . . . . . . . . . . . . . . . . . . . .                     Bolt, 1/4-20 x 1 UNC, BSCS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
17. . . . . . . . .          99.B0116 . . . . . . . . . . . . . . . . . . .                   Washer, Fender 1/4 X 1-1/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
18. . . . . . . . .          05.0164. . . . . . . . . . . . . . . . . . . . .                     Washer, Rubber EPDM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1

19. . . . . . . . .          97.0405. . . . . . . . . . . . . . . . . . . . .                     Bolt, Carriage 1/4-20 UNC x 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 
20. . . . . . . . .          KW-6031. . . . . . . . . . . . . . . . . . . .                    Hinge, Overhead Glass Mount w/ Hole. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          2 
21. . . . . . . . .          05.0165. . . . . . . . . . . . . . . . . . . . .                     Grommet, Flange .28x0.74x0.43T. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               1 
22. . . . . . . . .          99.E0101. . . . . . . . . . . . . . . . . . . .                    Nut, Locking Flange 1/4-20 UNC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 

Right Front Window / Emergency Exit



PARTS

28

ILLUSTRATED DRAWING
Lower Right Window

7

6

6

6

4

4

4

4

2

2

2

1

1

1

1

9

8

6
2

4
5

3

4

5

4

5

5

4



PARTS

29

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
2 . . . . . . . . . .           94.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
3 . . . . . . . . . .           44.0437. . . . . . . . . . . . . . . . . . . . .                     Window, Lower 3/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
4 . . . . . . . . . .           85.B0098 . . . . . . . . . . . . . . . . . . .                   Bushing, Step 1/4 x 7/8 x 5/16H. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                8 
5 . . . . . . . . . .           99.K0119 . . . . . . . . . . . . . . . . . . .                   Bolt, Step 1/4-20 x 1-1/2 Blk. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    4 
6 . . . . . . . . . .           05.0166. . . . . . . . . . . . . . . . . . . . .                     Spacer, 1/4 x 1/2 x 3/8L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       4

7 . . . . . . . . . .           06.0072-84IN. . . . . . . . . . . . . . . .                Trim, Seal Double Bulb 3/16”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
8 . . . . . . . . . .           KW-1089. . . . . . . . . . . . . . . . . . . .                    Bracket, Window Right Lower. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
9 . . . . . . . . . .           06.0064-6IN. . . . . . . . . . . . . . . . .                 Weatherstrip, 1 x 1 D Shape x 6”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 

Lower Right Window



PARTS

30

ILLUSTRATED DRAWING
Four Point Seatbelt

7

9

13

13

13

8

8

14

10

15

5

5

12

12

12

12

4

44

4

4

4

4

4

11

11

11

11

11

11

11

11

11

11

11

11

6

6

3

3

1

1

1

1

2

2



PARTS

31

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.E0082. . . . . . . . . . . . . . . . . . . .                    Nut, Locking Flange 3/8-16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    4 
2 . . . . . . . . . .           99.SF08. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
3 . . . . . . . . . .           99.A08N. . . . . . . . . . . . . . . . . . . .                    Locknut, Nylon 1/2-13 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     2 
4 . . . . . . . . . .           95.07. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 7/16 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         8 
5 . . . . . . . . . .           90.0710. . . . . . . . . . . . . . . . . . . . .                     Bolt, 7/16-14 USS x 1-1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      2 
6 . . . . . . . . . .           99.A07. . . . . . . . . . . . . . . . . . . . . .                      Locknut, Stover 7/16-14 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   2

7 . . . . . . . . . .           06.0050-11.88IN. . . . . . . . . . . . .             Trim, Trim Loc 1/2 X 3/16 x 11-7/8”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              1 
8 . . . . . . . . . .           11.0053. . . . . . . . . . . . . . . . . . . . .                     U-Bolt, 3/8-16 2-1/16” ID SQ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   2 
9 . . . . . . . . . .           06.0050-14.88IN. . . . . . . . . . . . .             Trim, Trim Loc 1/2 X 3/16 x 14-7/8”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              1 
10. . . . . . . . .          47.0288. . . . . . . . . . . . . . . . . . . . .                     Cushion, Headrest. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1 
11. . . . . . . . .          95.08. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         12 
12. . . . . . . . .          90.0810. . . . . . . . . . . . . . . . . . . . .                     Bolt, 1/2-13 USS x 1-1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       4

13. . . . . . . . .          06.0065-6IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1” Black x 6”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      3 
14. . . . . . . . .          47.0280. . . . . . . . . . . . . . . . . . . . .                     Seat Belt, 4 Point. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                             1 
15. . . . . . . . .          64.1490. . . . . . . . . . . . . . . . . . . . .                     Mount, Seatbelt Upper. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 

Four Point Seatbelt



PARTS

32

ILLUSTRATED DRAWING
Fuel Tank Cover, Frame Seals, Decals

11

11

13

10

16

15 15

6
6

5

8

3

4

1

1

2

2

2

19

9

7

7

18

15

14

12

15

17

2

4



PARTS

33

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
2 . . . . . . . . . .           99.SF0405-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 1/4-20 X 5/8. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         4 
3 . . . . . . . . . .           60.1309. . . . . . . . . . . . . . . . . . . . .                     Cover, Fuel Tank. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              1 
4 . . . . . . . . . .           99.E0147. . . . . . . . . . . . . . . . . . . .                    Nut, Cage 1/4-20 (.125 - .156”). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
5 . . . . . . . . . .           06.0061-25IN. . . . . . . . . . . . . . . .                Trim, 3/8” Bulb Seal Top 1/8T. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
6 . . . . . . . . . .           04.0029. . . . . . . . . . . . . . . . . . . . .                     Rivet, Pop 1/8” X 1/4” SS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       2

7 . . . . . . . . . .           06.0065-8IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1” Black x 8”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      2 
8 . . . . . . . . . .           06.0071-16IN. . . . . . . . . . . . . . . .                Velcro, Loop 1/2” Black x 16”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
9 . . . . . . . . . .           00.0457. . . . . . . . . . . . . . . . . . . . .                     Decal, Gasoline Safety . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
10. . . . . . . . .          00.0637. . . . . . . . . . . . . . . . . . . . .                     Decal, Diesel Safety. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           1 
11. . . . . . . . .          00.0364. . . . . . . . . . . . . . . . . . . . .                     Decal, Warning Pinch Point. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
12. . . . . . . . .          N/A . . . . . . . . . . . . . . . . . . . . . . . .                        Plate, Ventrac Serial Number . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1

13. . . . . . . . .          00.0619. . . . . . . . . . . . . . . . . . . . .                     Decal, Read Operator’s Manual. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
14. . . . . . . . .          00.0820. . . . . . . . . . . . . . . . . . . . .                     Decal, Warning KW454. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
15. . . . . . . . .          00.0815. . . . . . . . . . . . . . . . . . . . .                     Decal, Lift Point. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              4 
16. . . . . . . . .          00.0770. . . . . . . . . . . . . . . . . . . . .                     Decal, Built in the USA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
17. . . . . . . . .          06.0064-13IN. . . . . . . . . . . . . . . .                Weatherstrip, 1 x 1 D Shape x 13”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               1 
18. . . . . . . . .          06.0064-21IN. . . . . . . . . . . . . . . .                Weatherstrip, 1 x 1 D Shape x 21”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               1

19. . . . . . . . .          44.0327. . . . . . . . . . . . . . . . . . . . .                     Canvas, Rear Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 

Fuel Tank Cover, Frame Seals, Decals



PARTS

34

ILLUSTRATED DRAWING
Mirrors

10

11

11

11

11

14

9

12
17

17

17

13

13

4

15

15

15

1
1

3

3

3

2

6

6

6

7

4

9

10

1
1 8

14

17

5
5

5

5

15
3

16

16
2

12

6



PARTS

35

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           95.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
2 . . . . . . . . . .           96.05. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Lock 5/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            2 
3 . . . . . . . . . .           95.06. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
4 . . . . . . . . . .           90.0610. . . . . . . . . . . . . . . . . . . . .                     Bolt, 3/8-16 UNC x 1 1/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       2 
5 . . . . . . . . . .           99.E0101. . . . . . . . . . . . . . . . . . . .                    Nut, Locking Flange 1/4-20 UNC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                4 
6 . . . . . . . . . .           99.E0082. . . . . . . . . . . . . . . . . . . .                    Nut, Locking Flange 3/8-16 UNC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                4

7 . . . . . . . . . .           KW-256. . . . . . . . . . . . . . . . . . . . .                     Mount,Left Mirror. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1 
8 . . . . . . . . . .           KW-257. . . . . . . . . . . . . . . . . . . . .                     Mount,Right Mirror. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           1 
9 . . . . . . . . . .           64.1496. . . . . . . . . . . . . . . . . . . . .                     Bracket, Mirror Arm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
10. . . . . . . . .          05.0002. . . . . . . . . . . . . . . . . . . . .                     Washer, Fric. 2 1/4 x 3/8. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       2 
11. . . . . . . . .          41.0099. . . . . . . . . . . . . . . . . . . . .                     Spring, Disc 3/8 Id X 3/4 Od. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    4 
12. . . . . . . . .          64.1497. . . . . . . . . . . . . . . . . . . . .                     Bracket, Mirror Mount. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        2

13. . . . . . . . .          90.0608. . . . . . . . . . . . . . . . . . . . .                     Bolt, 3/8-16 UNC x 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
14. . . . . . . . .          47.0290. . . . . . . . . . . . . . . . . . . . .                     Mirror, Convex 5” X 7”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         2 
15. . . . . . . . .          94.05. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 5/16 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         4 
16. . . . . . . . .          99.M0025. . . . . . . . . . . . . . . . . . .                   Nut, M8 x 1.25mm. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            2 
17. . . . . . . . .          90.0418. . . . . . . . . . . . . . . . . . . . .                     Bolt, 1/4-20 UNC x 2 1/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       4 
 

Mirrors



PARTS

36

ILLUSTRATED DRAWING
Cab Fan & Heater

10

10
10

6

7

9

1

1

1
1

1

1

2

8

5

14

3

3

15

10

11

1212

13

12

4

8



PARTS

37

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.K0144 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #10-32 X 1-1/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 6 
2 . . . . . . . . . .           KW-1110. . . . . . . . . . . . . . . . . . . .                    Retainer, Air Filter Vented . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
3 . . . . . . . . . .           47.0399. . . . . . . . . . . . . . . . . . . . .                     Knob, 1/4-20 X 1 Knurled. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      2 
4 . . . . . . . . . .           27.F05-18IN. . . . . . . . . . . . . . . . .                 Hose, Fuel Line x 5/16 x 18”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
5 . . . . . . . . . .           27.F05-6IN. . . . . . . . . . . . . . . . . .                  Hose, Fuel Line x 5/16 x 6”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
6 . . . . . . . . . .           27.0009-24IN. . . . . . . . . . . . . . . .                Hose, EPDM Black 5/8” ID x 24”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1

7 . . . . . . . . . .           27.0009-24IN. . . . . . . . . . . . . . . .                Hose, EPDM Black 5/8” ID x 24”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
8 . . . . . . . . . .           29.BF0610FP04. . . . . . . . . . . . . .              Fitting, Tee 3/8 X 5/8 X 04NPT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
9 . . . . . . . . . .           29.P04. . . . . . . . . . . . . . . . . . . . . .                      Pipe, Plug 1/4”  Sq. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1 
10. . . . . . . . .          11.0079. . . . . . . . . . . . . . . . . . . . .                     Clamp, Spring 5/8” Heater Hose. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                4 
11. . . . . . . . .          29.BF05MP04. . . . . . . . . . . . . . . .                Fitting, 5/16 Barb x 1/4 MP ST. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
12. . . . . . . . .          11.0048. . . . . . . . . . . . . . . . . . . . .                     Clamp, Hose Band 9/16” OD Hose. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              3

13. . . . . . . . .          47.0328. . . . . . . . . . . . . . . . . . . . .                     Valve, Fuel Shut Off 5/16”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
14. . . . . . . . .          47.0541. . . . . . . . . . . . . . . . . . . . .                     Filter, Air. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                    1 
15. . . . . . . . .          47.0539. . . . . . . . . . . . . . . . . . . . .                     Cab Fan/Heater 454 Series . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 

Cab Fan & Heater



PARTS

38

ILLUSTRATED DRAWING
47.0539 Cab Fan/Heater 454 Series

5

6

1

3

4



PARTS

39

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           47.0549. . . . . . . . . . . . . . . . . . . . .                     HV Unit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                     1 
3 . . . . . . . . . .           44.0454. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Kit Condenser Foam. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
4 . . . . . . . . . .           47.0556. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Plenum KAB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
5 . . . . . . . . . .           47.0557. . . . . . . . . . . . . . . . . . . . .                     HV UNit, Kit Heating Hose Incl. Clamps. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          1 
6 . . . . . . . . . .           47.0558. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Kit Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                             1 

47.0539 Cab Fan/Heater 454 Series



PARTS

40

ILLUSTRATED DRAWING
47.0539 Cab Fan/Heater 454 Series - Kab Diffuser

8

5

6

6

7

1

2



PARTS

41

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           47.0559. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Kab Diffuser . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
2 . . . . . . . . . .           47.0560. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Kit Louver (Incl. 5x) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
5 . . . . . . . . . .           31.0085. . . . . . . . . . . . . . . . . . . . .                     Switch, 4 Speed. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              1 
6 . . . . . . . . . .           47.0561. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Button K12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
7 . . . . . . . . . .           47.0562. . . . . . . . . . . . . . . . . . . . .                     HV Unit, LEDs Board. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
8 . . . . . . . . . .           47.0563. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Cover. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                               1 

47.0539 Cab Fan/Heater 454 Series - Kab Diffuser



PARTS

42

ILLUSTRATED DRAWING
47.0549 Cab Fan/Heater - HV Unit Breakdown

6

2

5

7

4

3

1



PARTS

43

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           47.0550. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Upper Casing. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
2 . . . . . . . . . .           35.0195. . . . . . . . . . . . . . . . . . . . .                     Resistor, Blower. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              1 
3 . . . . . . . . . .           47.0551. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Blower. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              1 
4 . . . . . . . . . .           47.0552. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Seal Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
5 . . . . . . . . . .           47.0553. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Case Shutter Thickness. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 
6 . . . . . . . . . .           47.0554. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Lower Casing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1

7 . . . . . . . . . .           47.0555. . . . . . . . . . . . . . . . . . . . .                     HV Unit, Exchanger. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           1 

47.0549 Cab Fan/Heater - HV Unit Breakdown



OPTIONS

44

ILLUSTRATED DRAWING
70.8272 Cab Hazard & Turn Light Kit

8
2

2
2

22

2

5

5

5
5

4

NA

9

9

10

1055

2

2

6
7

3

3

1

5

5



OPTIONS

45

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
2 . . . . . . . . . .           99.E0035. . . . . . . . . . . . . . . . . . . .                    Nut, SRF #10-32 UNF. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8 
3 . . . . . . . . . .           30.0332. . . . . . . . . . . . . . . . . . . . .                     Fuse, 5 Amp Mini Tan. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         3 
4 . . . . . . . . . .           99.SF0404-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 1/4-20 X 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
5 . . . . . . . . . .           99.K0067 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #10-32 X 1-1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 8 
6 . . . . . . . . . .           31.0080. . . . . . . . . . . . . . . . . . . . .                     Switch, Rocker On/Off/On - Lit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1

7 . . . . . . . . . .           31.0081. . . . . . . . . . . . . . . . . . . . .                     Switch, Rocker On/Off - Lit. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     1 
8 . . . . . . . . . .           35.0176. . . . . . . . . . . . . . . . . . . . .                     Module, Directional/Hazard. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
9 . . . . . . . . . .           33.0092. . . . . . . . . . . . . . . . . . . . .                     Light, Rear Tail/Stop/Turn/Hazard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              2 
10. . . . . . . . .          33.0091. . . . . . . . . . . . . . . . . . . . .                     Light, Front Turn/Hazard. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      2 

70.8272 Cab Hazard & Turn Light Kit



OPTIONS

46

ILLUSTRATED DRAWING
70.8273 Cab Windshield Washer Kit

10

13

5 3

1

1 1
2

2

2

2

2

7

11

4

1
1

212

8
1

6

9

15

14



OPTIONS

47

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          6 
2 . . . . . . . . . .           99.SF0405-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 1/4-20 X 5/8. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         6 
3 . . . . . . . . . .           95.05. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 5/16 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
4 . . . . . . . . . .           30.0332. . . . . . . . . . . . . . . . . . . . .                     Fuse, 5 Amp Mini Tan. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
5 . . . . . . . . . .           47.0402. . . . . . . . . . . . . . . . . . . . .                     Fitting, Bulkhead 90 Deg. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
6 . . . . . . . . . .           05.0060. . . . . . . . . . . . . . . . . . . . .                     Grommet, 1-1/8 ID, 1-3/4 OD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1

7 . . . . . . . . . .           KW-1123. . . . . . . . . . . . . . . . . . . .                    Mount, Windshield Washer Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               1 
8 . . . . . . . . . .           27.0003. . . . . . . . . . . . . . . . . . . . .                     Tubing, Windshield Washer x 1’ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 
9 . . . . . . . . . .           23.0169. . . . . . . . . . . . . . . . . . . . .                     Valve, Check 5/32” Inline . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
10. . . . . . . . .          30.0498. . . . . . . . . . . . . . . . . . . . .                     Clamp, Wire Mt Adh. 3/4” Gray. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
11. . . . . . . . .          27.0002. . . . . . . . . . . . . . . . . . . . .                     Tubing, Windshield Washer x12’. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 
12. . . . . . . . .          47.0382. . . . . . . . . . . . . . . . . . . . .                     Reservoir, Windshield Washer w/Pump. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          1

13. . . . . . . . .          31.0056. . . . . . . . . . . . . . . . . . . . .                     Switch, Rocker (On)/Off/(On). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
14. . . . . . . . .          32.0275. . . . . . . . . . . . . . . . . . . . .                     Harness, Wire Main Cab. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 
15. . . . . . . . .          32.0277. . . . . . . . . . . . . . . . . . . . .                     Harness, Wire Windshield Washer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              1 

70.8273 Cab Windshield Washer Kit



OPTIONS

48

ILLUSTRATED DRAWING
70.2018-1 Defrost Fan Kit

4

3 3

3

2
2 2

1



OPTIONS

49

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           30.0332. . . . . . . . . . . . . . . . . . . . .                     Fuse, 5 Amp Mini Tan. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 
2 . . . . . . . . . .           99.K0047 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #10-32 X 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   3 
3 . . . . . . . . . .           99.E0049. . . . . . . . . . . . . . . . . . . .                    Nut, Washer 10-32 UNF, Star LW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                3 
4 . . . . . . . . . .           37.0076. . . . . . . . . . . . . . . . . . . . .                     Fan, Defroster . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                               1 

70.2018-1 Defrost Fan Kit



OPTIONS

50

13

24

25

25

1

26

17

28

23

14

27

12

19

19

11

21

7

16

3

3

3
3

20

20

15

5

5

5

5 5

510

22

4

4

18

1818

18

8

8

2

2

2 2

2

9

9

99

9

6

ILLUSTRATED DRAWING
70.8161 Strobe Light Kit



OPTIONS

51

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           30.0187. . . . . . . . . . . . . . . . . . . . .                     Fuse, 5 Amp ATC Blade - Tan (KW452) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                           1 
1 . . . . . . . . . .           30.0332. . . . . . . . . . . . . . . . . . . . .                     Fuse, 5 Amp Mini Tan (KW454) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
2 . . . . . . . . . .           99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          5 
3 . . . . . . . . . .           95.05. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 5/16 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         4 
4 . . . . . . . . . .           99.K0062 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #10-32 X 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   2 
5 . . . . . . . . . .           99.A1032N. . . . . . . . . . . . . . . . . .                  Locknut, Nylon 10-32 Stainless. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 6 
6 . . . . . . . . . .           99.SF05. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1

7 . . . . . . . . . .           90.0506. . . . . . . . . . . . . . . . . . . . .                     Bolt, 5/16-18 USS x 3/4” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1 
8 . . . . . . . . . .           99.K0119 . . . . . . . . . . . . . . . . . . .                   Bolt, Step 1/4-20 x 1-1/2 Blk. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
9 . . . . . . . . . .           99.SF0405-1. . . . . . . . . . . . . . . . .                 Bolt, SMF 1/4-20 X 5/8. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         5 
10. . . . . . . . .          99.B0100 . . . . . . . . . . . . . . . . . . .                   Washer, Fender 1/4 X 7/8 OD ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                1 
11. . . . . . . . .          64.1949. . . . . . . . . . . . . . . . . . . . .                     Bracket, Strobe Mount KW452 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
12. . . . . . . . .          64.1946. . . . . . . . . . . . . . . . . . . . .                     Bracket, Strobe Pivot / Latch. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1

13. . . . . . . . .          05.0167. . . . . . . . . . . . . . . . . . . . .                     Washer, Fric. 2.25x0.34x3/16T. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
14. . . . . . . . .          41.0108. . . . . . . . . . . . . . . . . . . . .                     Spring, Comp. .531 OD X .780 LG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               1 
15. . . . . . . . .          99.A05N. . . . . . . . . . . . . . . . . . . .                    Locknut, Nylon 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 
16. . . . . . . . .          90.0514. . . . . . . . . . . . . . . . . . . . .                     Bolt, 5/16-18 USS x 1-3/4”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 
17. . . . . . . . .          33.0073. . . . . . . . . . . . . . . . . . . . .                     Light, Strobe Amber. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          1 
18. . . . . . . . .          99.K0071 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #10-32 x 5/8. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   4

19. . . . . . . . .          64.1948. . . . . . . . . . . . . . . . . . . . .                     Bushing, Spring Arm. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
20. . . . . . . . .          99.A04. . . . . . . . . . . . . . . . . . . . . .                      Locknut, Stover 1/4-20 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
21. . . . . . . . .          85.B0062 . . . . . . . . . . . . . . . . . . .                   Bushing, 1/2 ID x 5/8 OD x 1. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
22. . . . . . . . .          99.B0115 . . . . . . . . . . . . . . . . . . .                   Washer, Fender 1/4 x 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
23. . . . . . . . .          41.0083-1. . . . . . . . . . . . . . . . . . .                   Spring, Torsion RH 1-3/16x5.18. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
24. . . . . . . . .          06.0083. . . . . . . . . . . . . . . . . . . . .                     Cap, Vinyl 3/16” ID x 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       1

25. . . . . . . . .          30.0143. . . . . . . . . . . . . . . . . . . . .                     Clamp, Wire Mt 5/16 Nylon Wht. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                2 
26. . . . . . . . .          31.0053. . . . . . . . . . . . . . . . . . . . .                     Switch, Rocker On/Off . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 
27. . . . . . . . .          62.1469. . . . . . . . . . . . . . . . . . . . .                     Frame, Strobe Pivot Arm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
28. . . . . . . . .          40.0402. . . . . . . . . . . . . . . . . . . . .                     Arm, Spring Latch. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            1 

70.8161 Strobe Light Kit



OPTIONS

52

ILLUSTRATED DRAWING
70.8136 Kubota Heater Install Kit

4500Y, 4500Z, 4520Y, 4520Z, and 4520N



OPTIONS

53

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           29.BF06MBSPT06 . . . . . . . . . . . .            FITTING, 3/8 BRB X 3/8 M BSPT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
2 . . . . . . . . . .           11.0032. . . . . . . . . . . . . . . . . . . . .                     Clamp, Hose SS 7/16 To 25/32. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  4 
3 . . . . . . . . . .           22.0064. . . . . . . . . . . . . . . . . . . . .                     Hose, 3/8x45.00 htr sae j20r3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
4 . . . . . . . . . .           29.BF06MP0490 . . . . . . . . . . . . .             Fitting, 3/8 Barb x 1/4 mp 90. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   1 
5 . . . . . . . . . .           22.0065. . . . . . . . . . . . . . . . . . . . .                     Hose, 3/8x28.50 htr sae j20r3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
6 . . . . . . . . . .           30.0037. . . . . . . . . . . . . . . . . . . . .                     Tyton Tie, #50 .18 x 8 Black. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   10

7 . . . . . . . . . .           99.SF0406. . . . . . . . . . . . . . . . . . .                   Bolt, SRF 1/4-20 x 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         2 
8 . . . . . . . . . .           94.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
9 . . . . . . . . . .           11.0046. . . . . . . . . . . . . . . . . . . . .                     Clamp, Cushioned 1/2” 2-Tube . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 2 
10. . . . . . . . .          99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
11. . . . . . . . .          22.0045. . . . . . . . . . . . . . . . . . . . .                     Hose, 3/8x94.00 htr sae j20r3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
12. . . . . . . . .          25.304-c-06^ . . . . . . . . . . . . . . . .                Fitting, Cap 3/8 #6 JIC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         2

13. . . . . . . . .          25.2408-06^. . . . . . . . . . . . . . . . .                 Fitting, Plug -6 MJIC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           2 

^These fittings are used to plug the hoses when the cab is removed from the power unit.

70.8136 Kubota Heater Install Kit
4500Y, 4500Z, 4520Y, 4520Z, and 4520N



OPTIONS

54

ILLUSTRATED DRAWING
70.8137 Kawasaki Heater Install Kit

4500P and 4520P



OPTIONS

55

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           11.0052. . . . . . . . . . . . . . . . . . . . .                     Clamp, Hose SS 13/16 To 1-1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 4 
2 . . . . . . . . . .           11.0032. . . . . . . . . . . . . . . . . . . . .                     Clamp, Hose SS 7/16 To 25/32. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  4 
3 . . . . . . . . . .           47.0293. . . . . . . . . . . . . . . . . . . . .                     Tube, Kaw. Rad. W/Heater Port. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 2 
4 . . . . . . . . . .           22.0048. . . . . . . . . . . . . . . . . . . . .                     Hose, 3/8x38.00 htr sae j20r3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1 
5 . . . . . . . . . .           30.0037. . . . . . . . . . . . . . . . . . . . .                     Tyton Tie, #50 .18 x 8 Black. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   10 
6 . . . . . . . . . .           22.0046. . . . . . . . . . . . . . . . . . . . .                     Hose, 3/8x50.00 htr sae j20r3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  1

7 . . . . . . . . . .           22.0045. . . . . . . . . . . . . . . . . . . . .                     Hose, 3/8x94.00 htr sae j20r3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  2 
8 . . . . . . . . . .           99.SF0406. . . . . . . . . . . . . . . . . . .                   Bolt, SRF 1/4-20 x 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         2 
9 . . . . . . . . . .           94.04. . . . . . . . . . . . . . . . . . . . . . .                       Washer, Flat 1/4 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          4 
10. . . . . . . . .          11.0046. . . . . . . . . . . . . . . . . . . . .                     Clamp, Cushioned 1/2” 2-Tube . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 2 
11. . . . . . . . .          99.SF04. . . . . . . . . . . . . . . . . . . . .                     Nut, SRF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          2 
12. . . . . . . . .          25.304-C-06^. . . . . . . . . . . . . . . .                Fitting, Cap 3/8 #6 JIC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         2

13. . . . . . . . .          25.2408-06^. . . . . . . . . . . . . . . . .                 Fitting, Plug -6 MJIC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                           2 

^These fittings are used to plug the hoses when the cab is removed from the power unit.^These fittings are used to plug the hoses when the cab is removed from the power unit.

70.8137 Kawasaki Heater Install Kit
4500P and 4520P



OPTIONS

56

2

1

ILLUSTRATED DRAWING
70.4146 Kubota Radiator Baffle Kit 4500/4520

4520Y, 4520Z, 4520N, 4500Y, and 4500Z (Serial # 05311-)



OPTIONS

57

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           70.4146. . . . . . . . . . . . . . . . . . . . .                     Kit, radiator Baffle 4500Y. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
2 . . . . . . . . . .           00.0422. . . . . . . . . . . . . . . . . . . . .                     Decal, Caution 4500Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 

70.4146 Kubota Radiator Baffle Kit 4500/4520 
4520Y, 4520Z, 4520N, 4500Y, and 4500Z (Serial # 05311-)



OPTIONS

58

2

1

ILLUSTRATED DRAWING
70.4147 Kubota Radiator Baffle Kit 4500Z

4500Z (Serial # 01001-05310)



OPTIONS

59

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           70.4147. . . . . . . . . . . . . . . . . . . . .                     Kit, Radiator Baffle 4500Z. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 
2 . . . . . . . . . .           00.0423. . . . . . . . . . . . . . . . . . . . .                     Decal, Caution 4500Z . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         1 

70.4147 Kubota Radiator Baffle Kit 4500Z 
4500Z (Serial # 01001-05310)



OPTIONS

60

ILLUSTRATED DRAWING
70.4226 KW454 45RC Adapter Kit

11

11

3

3

6

10

7

8

12

5
5

5

4

4

1

2

3
4

9

8



OPTIONS

61

70.4226 KW454 45RC Adapter Kit

REF.	 PART NO.	 DESCRIPTION	 QTY.
1 . . . . . . . . . .           GR-1229. . . . . . . . . . . . . . . . . . . .                    Bracket, Left, Cab Canvas Velcro Mount . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                         1 
2 . . . . . . . . . .           GR-1230. . . . . . . . . . . . . . . . . . . .                    Bracket, Right, Cab Canvas Mount. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              1 
3 . . . . . . . . . .           04.0020. . . . . . . . . . . . . . . . . . . . .                     Snap, Stud 3/8 X 9/16 Ss. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       3 
4 . . . . . . . . . .           99.K0138 . . . . . . . . . . . . . . . . . . .                   Machine Screw, #6-32 UNC x 1/2 SS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                             3 
5 . . . . . . . . . .           99.E0118. . . . . . . . . . . . . . . . . . . .                    Locknut, Nylon #6-32 UNC SS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  3 
6 . . . . . . . . . .           06.0065-4.5IN . . . . . . . . . . . . . . .               Velcro, Loop, 1” Black x 4.5”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1

7 . . . . . . . . . .           06.0071-2.5IN . . . . . . . . . . . . . . .               Velcro, Loop 1/2” Black x 2-1/2”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 1 
8 . . . . . . . . . .           06.0071-5IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1/2” Black x 5”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    2 
9 . . . . . . . . . .           06.0071-2IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1/2” Black x 2”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                    1 
10. . . . . . . . .          06.0065-7IN. . . . . . . . . . . . . . . . .                 Velcro, Loop 1” Black x 7”. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      1 
11. . . . . . . . .          00.0639. . . . . . . . . . . . . . . . . . . . .                     Decal, Pinching Hazard Foot. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   2 
12. . . . . . . . .          44.0455. . . . . . . . . . . . . . . . . . . . .                     Canvas, Column Right . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        1 


	Parts
	Wiring Diagram Reference Key
	Wiring Diagram
	Wire Harness & Fuse Panel
	Cab Frame & Mount
	Cab Roof Mount
	Main Switch Panel, Cover Plates, & Components
	Front & Rear Work Lights
	Canvas Bellows & Column Covers
	Front Windshield & Windshield Wiper
	Upper Door Frame & Latch
	Lower Door
	Rear Window
	Right Front Window / Emergency Exit
	Lower Right Window
	Four Point Seatbelt
	Fuel Tank Cover, Frame Seals, Decals
	Mirrors
	Cab Fan & Heater
	47.0539 Cab Fan/Heater 454 Series
	47.0539 Cab Fan/Heater 454 Series - Kab Diffuser
	47.0549 Cab Fan/Heater - HV Unit Breakdown

	Options
	70.8272 Cab Hazard & Turn Light Kit
	70.8273 Cab Windshield Washer Kit
	70.2018-1 Defrost Fan Kit
	70.8161 Strobe Light Kit
	70.8136 Kubota Heater Install Kit
	70.8137 Kawasaki Heater Install Kit
	70.4146 Kubota Radiator Baffle Kit 4500/4520
	70.4147 Kubota Radiator Baffle Kit 4500Z
	70.4226 KW454 45RC Adapter Kit


